Home Privacy Contact Us
 

  PG000035305460  (PGGU03530546) SCHWINGSCHUTZLAGER

  PG000101542000  (PGGU10154200) DICHTUNG

  PG000141090000  (PGGU14109000) GUMMI

  PG000291327500  (PGGU29132750) GUMMI

  PG000907060760  (PGGU90706076) O-RING

  PG000907062350  (PGGU90706235) O-RING 23.52X1.78

  PG00H01201331  PROTECTOR

  PG020006  NUT FOR CRANKCASE (M

  PG020860Y  SPACER FOR ENGINE BR

  PG020954Y  TOOL CENTR. CAMSHAFT

  PG070604  COVER

  PG099315  FILTER

  PG121539  BULB

  PG184048  RIVET

  PG252945  LAMELLAR FUSE 7,5A

  PG253366  PLASTIC BULB HOLDER

  PG254485  SPRING PLATE (M6)

  PG255638  SCREW M6X60 T.S.E.I

  PG257073  FUEL COCK

  PG257814  CLAMP

  PG258469  CLAMP

  PG268071  HANDBREMSGRIFF KPL.

  PG285536  O-RING GASKET 31.47X

  PG288878  SMALL PLASTIC COVER

  PG289690  HOSE CLAMP ?64

  PG292723  BULB 12V-55/60W

  PG2B000220  SPROCKET Z=17

  PG2B000550  DOUBLE CLAMP D=12

  PG414497  BRAKE SHOES KIT SI,C

  PG4145574  JAW

  PG431242  FILTER

  PG436438  VALVE SEAL RING

  PG478012  RING

  PG478171  SCREW FOR AIR CLEANE

  PG485080  WATER PUMP LEADER O-

  PG485693  OIL LEVEL GAUGE

  PG485703  WASHER

  PG486075  METALLIC WASHER (16X

  PG496400  IDLING JET

  PG575249  SCREW

  PG581061  CAP

  PG584167  FF right INDICATOR ASSY

  PG584332  12V-10W AMBER LAMP

  PG598839  SCREW

  PG599267  OIL SEAL FOR FORK/IN

  PG599501  SEAL FOR INNER FORK

  PG599502  DUST COVER FOR FORK

  PG639338  FF right FR left IND. LEN

  PG639542  SIDE STAND SWITCH

  PG639861  V.GTS250 ELECTRIC FU

  PG640135  CVT CONTROL DEVICE

  PG641277  COMPLETE FILTER

  PG642034  H.T. COIL

  PG6426675  (PG1D0003745) SONDA LAMBDA

  PG65533000EI  COMPLETE SADDLE

  PG656303  COMPLETE TANK-BATTER

  PG672380  SCREW

  PG709519  CLAMP

  PG825384  CUP FOR REAR PULLEY

  PG82612R  GEAR SHAFT ASSY

  PG826165  OIL FILTER PLUG

  PG82635R  OIL CARTRIDGE LEADER

  PG829258  AIR FILTER B125

  PG82985R  SUCTION AND EXAUST L

  PG829981  PARK PLUG CR7EKB

  PG8299850004  PISTON assembly 1

  PG830249  BUFFER

  PG831393  PACKING

  PG833802  GASKET

  PG840680  SEAL RING (O-RING)

  PG840972  COUNTERSUNK SOCKED H

  PG843186  SEAL RING (O-RING)

  PG847069  SPRING

  PG847075  OIL SEAL

  PG847928  PACKING FOR CHAIN TI

  PG848209  (PGB013527) GUARNIZIONE O

  PG848474  SEAL RING

  PG849477  SLIDING PAD

  PG849803  STARTER DRIVEN GEAR

  PG849817  PLAIN WASHER

  PG851007  TRANSMISSION KEY 3X4

  PG851012  O-RING 20X1

  PG851013  GASKET RING

  PG851029  STEER.UPP.BEAR.LOW.T

  PG851030  ROLLER BEARING

  PG851038  STOP RING

  PG851039  (PG896588) PISTON assembly D

  PG85104R  BALL BEARING D25-D37

  PG85105R  BALL BEARING D25-D42

  PG851084  MOTARD HANDGUARDS

  PG851283  SEAL RING (O-RING) 1

  PG851290  RH HUB CPL.

  PG851295  OIL FILTER COVER

  PG851360  SUPP.ACCELERATOR LEV

  PG851369  RACING AIR FILTER KI

  PG851575  AIR FILTER

  PG851586  CLAMP

  PG851630  CABLE

  PG85165800XE4  CONVEYOR

  PG851659  COVER

  PG851660  COVER

  PG851664  LH BUMPER

  PG851757  CABLE HARN.

  PG85175900XER  HANDLEBARS COVER

  PG851790  COVER

  PG851889  REAR BRAKE LEVER

  PG851897  GAS CONTROL TUBE

  PG851898  GAS FASTENER

  PG85191700XR2  FRONT MUDGUARD, RED

  PG85192500XED  RH DUCT, GREY

  PG851943  TOOLKIT

  PG852090  PACKING SILENCER/HEA

  PG852151  RH REARVIEW MIRROR

  PG852152  LH REARVIEW MIRROR

  PG852165  SCREW TC TORX

  PG852216  PIPE FITTING

  PG852398  DEVICE GRIP SHIFT

  PG852928  FOOTREST

  PG852929  FOOTREST

  PG852944  AIR FILTER

  PG853263  PIN

  PG853284  STICKER

  PG853322  PINION Z=15

  PG853339  GEAR

  PG853401  RH FRONT TURN INDICA

  PG853403  RH FRONT TURN INDICA

  PG853404  LH REAR TURN INDICAT

  PG853447  STICKER

  PG853621  NIPPLE

  PG853727  DISC

  PG853728  DISC

  PG853737  DISC

  PG853749  START/RUNNING CLUTCH

  PG853750  PACKING

  PG854532  CARBURETTOR

  PG854568  SOLENOID TPS (NEW TY

  PG854904  STICKER

  PG854909  TRASSENFEDER

  PG854951  BUSH

  PG854963  PIN

  PG855218  PRIMARY GEAR SHAFT

  PG855706  SEAL RING (O-RING) 5

  PG856027  LH HAND GRIP

  PG856040  SHEET PIECE

  PG856185  R MIXER FEEDING PIPE

  PG856244  FRONT WHEEL SPINDLE

  PG856534  STIFFENING

  PG856543  PIPE FITTING

  PG856827  NUMBER PLATE HOLDER

  PG856899  TAILLIGHT

  PG857024  HALF-CONE

  PG857027  UPPER CUP

  PG857043  GUARNIZIONE

  PG857074  GUARNIZIONE

  PG8571170001  PACKING WASHER

  PG8571170002  PACKING WASHER

  PG8571170003  PACKING WASHER

  PG857123  SECTOR, GEAR DISPLAY

  PG857128  SEAL RING

  PG8571300001  PACKING WASHER

  PG8571300003  PACKING WASHER

  PG8571320001  PACKING WASHER

  PG8571320002  PACKING WASHER

  PG8571320003  PACKING WASHER

  PG857148  FLYWHEEL COVER

  PG857152  OIL PUMP

  PG857175  SPRING

  PG857176  SEAL RING (O-RING)

  PG857178  CLUTCH COVER

  PG857230  5TH PINION GEAR

  PG857232  SNAP RING

  PG857233  ROLLER CAGE 24X28X13

  PG857236  DRIVEN SHAFT

  PG857240  4TH GEAR

  PG857244  ROLLER CAGE

  PG857245  WASHER

  PG857246  WASHER 24X35X1,5

  PG857247  WASHER

  PG857248  SNAP RING

  PG857250  BALL BEARING 61905 -

  PG857260  SPRING

  PG857261  MOLLA RICHIA

  PG857265  ELECTRONIC UNIT

  PG857271  PLATE

  PG857274  LEVER

  PG857278  SPRING

  PG857279  SEAL RING (O-RING)

  PG857284  ROD

  PG857304  THROTTLE BODY

  PG857305  INDUCTION PIPE

  PG857308  WASHER 30X40X1,5

  PG857309  ROLLER CAGE 30X35X13

  PG857312  NEEDLE BEARING

  PG857429  SCREW W/ FLANGE

  PG857445  CYLINDER HEAD GASKET

  PG857451  GASKET

  PG857452  (PG857497) PACKING CRANCKASE

  PG8574540001  BUSHING HALF-SHELL,

  PG8574540002  BUSHING HALF-SHELL,

  PG8574540003  BUSHING HALF-SHELL,

  PG857459  2ST GEAR

  PG857494  SEAL RING (O-RING)

  PG857497  PACKING CRANCKASE/OI

  PG857502  OIL FILTER

  PG858406  STICKER

  PG858407  STICKER

  PG858505  BUSH

  PG858580  LOCK HARDWARE KIT

  PG858633  STICKER

  PG858705  LH TERMINAL FOR WHEL

  PG858782  REAR MUDGUARD

  PG85881000XN5  FRONT MUDGUARD, BLAC

  PG858817  LH PIPE

  PG858818  PIPE

  PG85882600XN5  LH LOWER FAIRING, BL

  PG858830  FRONT.LOWER PROTECTI

  PG85883100BM  FUEL TANK COVER, WHI

  PG858833  R.H. BODY SIDE

  PG85883500XN2  RH REAR FAIRING, BLA

  PG85883500XR4  RH REAR FAIRING, RED

  PG85884700XN2  LH REAR FAIRING, BLA

  PG858863  STAND CPL.

  PG858907  PIPE

  PG858930  FILTERING ELEMENT

  PG860138  VALVE

  PG86027900NA  SADDLE, BLACK (TWO P

  PG860328  BREATHER TUBE

  PG860329  CLUTCH PLATE

  PG860728  RH STICKER

  PG860969  LH STICKER

  PG860975  LH TURN INDICATOR

  PG861130  AIR CLEANER FILTER

  PG864339  R-MANETA FRENO DLNT.

  PG865646  CTO.CABLE EMBRAGUE G

  PG866115  DISCO FRENO D218 GPR

  PG866266  CTO.PU?O GAS GPR125

  PG866692  BRAKE PAD

  PG871258  SEAL RING

  PG871418  O.R. SEAL

  PG871642  VALVE STEM SEAL

  PG871901  O-RING OR 2118

  PG871947  (PG874619) GASKET COVER AND HAL

  PG871980  GUARNIZIONE A

  PG872117  VITE A TESTA

  PG872742  CYLINDER HEAD COVER

  PG873086  HALF CRANKCASE GASKE

  PG873233  SEAL RING (O-RING)

  PG873279  EXTERNAL COOLING COV

  PG873723  DRIVEN CLUTCH PLATE

  PG873724  CLUTCH DRIVING PLATE

  PG873906  EXAGON LOW NUT

  PG873995  PLUG OIL

  PG874567  CIRCLIP

  PG874591  SPECIAL SCREW

  PG8746505  COMPLETE OIL PUMPS G

  PG874801  ROLLER

  PG875112  BASE GASKET LEADER 0

  PG875223  BELLEVILLE SPRING

  PG875411  TIMING CHAIN SOUNDLE

  PG8756994  GEAR

  PG876418  SPECIAL WASHER

  PG876707  GUDGEON

  PG877101  OIL PUMP DRIVEN GEAR

  PG878241  CLUTCH SIDE GASKET

  PG879987  PIPE

  PG880079  GASKET BETWEEN CYLIN

  PG880123  HEAD COVER LEFT

  PG880127  CYLINDER HEAD COVER

  PG880442  CLUTCH SPRING

  PG880854  CYLINDER HEAD GASKET

  PG883001  TRANSMISSION DELIVER

  PG883002  TRANSMISSION RETURN

  PG883192  BRAKE LIGHT SWITCH

  PG883349  SPOKE

  PG883350  SPOKE

  PG883673  BRAKE PAD

  PG883688  FRONT BRAKE DISC

  PG883878  REGULATOR

  PG883940  CLUTCH CABLE RELEASE

  PG884033  REAR BRAKE LEVER PIN

  PG884169  SUPPORT

  PG886184  RH FOOT RESTS

  PG886185  LH FOOT RESTS

  PG886363  GASKET RING

  PG886364  GASKET RING

  PG886365  GASKET RING

  PG886632  GAS LEVER TRANSMISSI

  PG886633  TRANSMISSION CONT. A

  PG886665  BRAKE LEVER PIN

  PG886670  CRANKCAS/CYLINDER PA

  PG88673000Y02  FRONT MUDGUARD

  PG886867  CLEANER BOX

  PG887002  COVER GASKET

  PG887003  COVER GASKET

  PG887004  PACKING CRANCKASE/OI

  PG887005  PACKING

  PG887006  PACKING

  PG887015  AIR PRESSURE SENSOR

  PG887016  SPARG PLUG LMAR8F-9

  PG887134  WINDSHIELD

  PG887194  DASHBOARD

  PG887279  HEAD COVER

  PG887280  TIE ROD GEAR CONTROL

  PG887421  HEAT TEMPERATURE SEN

  PG887430  FRONT BRAKE DISK

  PG887439  RH FRONT BRAKE DISC

  PG887448  BRAKE DISC

  PG887453  HEADLIGHT

  PG887481  GLOW PLUG

  PG887489  BRAKE DISC

  PG887528  PHONIC WHEEL

  PG887534  REAR LAMP

  PG887535  REAR LAMP

  PG887567  OPENING THROTTLE CAB

  PG887768  FUEL PUMP

  PG887795  LIGHT HANDLEBAR SWIT

  PG887796  RIGHT HANDLEBAR SWIT

  PG887822  LEFT HANDLEBAR SWITC

  PG887826  FRONT INDICATORS

  PG887827  FRONT INDICATORS

  PG887874  TANK CAP

  PG887875  FRONT TONE WHEEL

  PG887877  REAR LAMP

  PG887948  RESISTANCE

  PG890257  LEVER-BRAKE front

  PG890397  BUSSOLA GUIDA

  PG890509  OIL PIPE

  PG890513  GASKET D.4

  PG890523  DECAL SET

  PG890625  SPEEDOMETER

  PG890923  CLUTCH LEVER CPL.

  PG890933  STAND CONTROL DEVICE

  PG890969  REAR MUDGUARD

  PG893109  LH NET PANEL

  PG893137  (PG85248R) DISCO FRENO P

  PG893255  SPACER

  PG893777  CLUTCH SPRING

  PG893778  SPRING SEAT

  PG893779  HEX SOCKET SCREW

  PG893780  DRIVING PLATE

  PG893782  FRICTION PLATE

  PG893797  DECAL

  PG893927  SWITCH

  PG893931  PADS PAIR

  PG893941  BEARING

  PG893954  PLUG CPL.

  PG893968  KIT COOL. PUMP

  PG893969  BRAKE PAD

  PG89410700XN2  RH LAT.FAIRING, BLAC

  PG894196  RH HEAT PROTECTION

  PG894785  PUMP GROUP

  PG894880  RH HANDGUARD

  PG894881  LH HANDGUARD

  PG894888  DUCT

  PG894943  RH TURN INDICATOR

  PG894944  LH TURN INDICATOR

  PG894945  REAR INDICATOR

  PG894946  REAR INDICATOR

  PG895220  HANDLEBAR

  PG895324  BRAKE LEVER

  PG895325  CLUTCH LEVER

  PG895398  RIGHT PANEL CARBON

  PG895405  NOSE FAIRING,CARBON

  PG895406  FRONT TANKCOVER,CARB

  PG89599700XN5  LH AIR DUCT, BLACK

  PG896003  OPENING THROTTLE CAB

  PG896004  CLOSURE THROTTLE CAB

  PG896108  LH LIGHTS SELECTOR

  PG896110  LAMDA SENSOR

  PG896150  LH LIGHTS SELECTOR

  PG896237  FILTERING ELEMENT

  PG896254  BRAKE PAD

  PG896544  CONNECTING PIPE

  PG896660  LOCK SADDLE COM.TRAS

  PG897021  TANK PROTECTION KIT

  PG897344  GASKET

  PG897360  GEAR CHANGE LEVER

  PG89736200XN2  LH LAT.FAIRING, BLAC

  PG897443  COVER GASKET

  PG897444  CAMSHAFT CHAIN

  PG897454  PRIMARY GEAR SHAFT

  PG897456  3RD GEAR

  PG897458  1ST GEAR

  PG897459  CROSS MEMBER FRAME

  PG897460  3RD GEAR

  PG897482  LICENSE PLATE SUPPOR

  PG897614  UNDERSADDLE

  PG8976535004  (PGB0454754DD) BIELLA DD GR

  PG89769600XN1  ENGINE CENTRAL PROTE

  PG898065  CRUSCOTTO PIC

  PG898136  ANTITHEFT ANTENNA

  PG898179  FRONT FAIRING

  PG898180  WINDSHIELD

  PG898268  GASKET RING

  PG898270  HOOD

  PG898271  HOOD

  PG898277  PANEL

  PG898278  PANEL

  PG898281  FOOT RESTS

  PG898282  GEAR LEVER

  PG898283  GEAR LEVER

  PG898285  BRAKE LEVER

  PG898368  LATERAL PROTECTION

  PG898520  LH FORCK STEM

  PG898537  NAME PLATE

  PG898550  DECAL

  PG898551  STICKER

  PG898552  STICKER

  PG898612  SUPPORT

  PG898633  BALL BEARING

  PG898634  BALL BEARING

  PG898635  BALL BEARING

  PG898636  BALL BEARING

  PG898694  BRAKE PUMP

  PG89879200BM  SHIELD

  PG89888200C3  DRIVER SADDLE

  PG89888300C3  REAR SADDLE

  PG899202  REARVIEW right MIRROR

  PG899299  PISTON STOP RING

  PG899428  PRIMARY GEAR SHAFT

  PG899483  DRIVEN PLATE

  PG8995015  COPERCHIO FRI

  PG899565  VITE DI BIELL

  PG899599  SCREW

  PG899637  GAS FASTENER

  PG959589  COUPLE SHOE

  PG974230  SEAL RING (O-RING)

  PG976341  TIMING CHAIN SILENT

  PG976581  CROWN WHEEL AND PINI

  PG97702R  COPPIA SPECCH

  PG978396  COMPLETE RIGHT EXAUS

  PG978427  DIRECTION LIGHT

  PG978428  DIRECTION LIGHT

  PG978570  REARVIEW MIRR.RH-LH

  PG978743  GAS LEVER TRANSMISSI

  PG978744  RETURN TRANSIMISSION

  PG97894600Y02  REAR FENDER

  PG978947  REAR COVER

  PG978949  PLATE HOLDER

  PG981046  CLUTCH LVR ASSY

  PG983165  LEDER TANKABDECKUNG V7

  PGAP0210640  OIL PUMP COVER

  PGAP0211403  COPERCHIO FRIZIONE

  PGAP0211440  OIL PUMP COVER

  PGAP0211455  FLYWHEEL COVER

  PGAP0216201  SPINOTTO 22X14,5/18X

  PGAP0217346  CONNECTING ROD CPL.

  PGAP0217486  CONNECTING ROD CPL.

  PGAP0219340  COUNTERWEIGHT

  PGAP0220295  GEARSHIFT SHAFT+PAWL

  PGAP0220422  (PGAP0220423) OIL PUMP SHAF

  PGAP0220458  CLUTCH SHAFT CPL.

  PGAP0222290  WATER PUMP SHIELD

  PGAP0222500  IMPELLER

  PGAP0222512  (PGAP0222513) WATER PUMP CASING

  PGAP0223614  CILINDRO NON VERNICI

  PGAP0227280  THRUST WASHER

  PGAP0227451  THRUST WASHER 12,5/2

  PGAP0227685  WASHER 10,1X22X1

  PGAP0227710  (PGAP0227711) BUSSOLA A GRA

  PGAP0227980  THRUST WASHER

  PGAP0229390  PIN M6X70

  PGAP0230540  O-RING

  PGAP0230810  VALVE STEM SEAL

  PGAP0232275  GABBIA A RULL

  PGAP0232340  (PGAP0232341) BALL BEARING 6005

  PGAP0232402  BEARING 6001

  PGAP0232501  CUSCINETTO A SFERE

  PGAP0232625  BEARING 6003

  PGAP0233722  BUSHING,BLUE 42X45X1

  PGAP0233790  BUSHING HALF-SHELL,

  PGAP0234560  (PGAP0234561) OIL PUMP GEAR

  PGAP0236061  PINION Z=14

  PGAP0236063  PINION Z=16

  PGAP0236064  PINION Z=17

  PGAP0236320  CHAIN GUIDE

  PGAP0236322  CHAIN GUIDE

  PGAP0236380  CHAIN GUIDE

  PGAP0237949  (PGAP0237948) BALANCE SHAFT

  PGAP0238130  SPRING

  PGAP0238135  SPRING

  PGAP0238201  INT. VALVE SPRING

  PGAP0238211  EXT. VALVE SPRING

  PGAP0239241  INDEX SPRING

  PGAP0239252  SPRING

  PGAP0239390  SPRING WASHER 68X52X

  PGAP0239449  SPRING

  PGAP0239907  SPRING

  PGAP0240036  HEX SCREW M6X25

  PGAP0240385  SCREW W/ FLANGE M6X1

  PGAP0240820  OIL LEVEL SCREW M18X

  PGAP0241560  STUD BOLT M8X16X20

  PGAP0241650  VALVE CLOSER SCREW M

  PGAP0241793  SCREW M8X16

  PGAP0241801  PLASTIC PLUG M18X1,5

  PGAP0241821  HEX SOCKET SCREW M6X

  PGAP0241930  HEX SOCKET SCREW M6X

  PGAP0242705  (PGAP0242706) FLANGED NUT M8

  PGAP0245650  CIRCLIP AV 20

  PGAP0245730  CIRCLIP 25X2

  PGAP0245790  CIRCLIP

  PGAP0245815  CIRCLIP 28X2

  PGAP0247614  SPACER

  PGAP0247974  (PGAP0247976) BUSH D11,5

  PGAP0250130  OIL SEAL 15X24X5

  PGAP0250160  O-RING 64X2

  PGAP0250200  GASKET

  PGAP0250205  (PGAP0250206) GASKET

  PGAP0250311  WASHER 8,4

  PGAP0250521  GUARNIZIONE

  PGAP0250640  GASKET RING 12X18

  PGAP0250641  GASKET RING 12X18

  PGAP0250975  GUARNIZIONE 0,8

  PGAP0253373  EXHAUST VALVE 54 MM

  PGAP0253645  VALVE HALF-CONE

  PGAP0253722  VALVOLA RAVE IN ALLU

  PGAP0253957  PIASTRA MOLLA VALVOL

  PGAP0253965  VALVE SPRING PLATE

  PGAP0253974  PAD 2,3

  PGAP0253975  PAD 2,35

  PGAP0253984  PAD 2,8

  PGAP0253985  PAD 2,85

  PGAP0253988  PAD 3,00

  PGAP0253990  VALVE LIFTER BUCKET

  PGAP0254011  INTAKE VALVE 36 MM

  PGAP0254030  PAD 2,325

  PGAP0254031  PAD 2,375

  PGAP0254032  PAD 2,425

  PGAP0254033  PAD 2,475

  PGAP0254036  PAD 2,625

  PGAP0254043  PAD 2,975

  PGAP0254044  PAD 3,025

  PGAP0254870  VALVOLA SCARICO 33MM

  PGAP0256347  (PGAP0256348) ROTORE INTERN

  PGAP0256497  OIL STRAINER

  PGAP0256510  PRESSURE ADJ. PISTON

  PGAP0258118  FORCHETTA 1-4 V.TA

  PGAP0258128  FORK 2-3 SPEED

  PGAP0258138  FORCHETTA 5-6 V.TA

  PGAP0258310  INDEX WASHER

  PGAP0258351  FORK

  PGAP0259470  CLUTCH HUB

  PGAP0259500  CLUTCH DISENGAGEMENT

  PGAP0259518  (PGAP0259519) SPRINGHOLDER PLATE C

  PGAP0259520  CLUTCH HUB

  PGAP0259535  CLUTCH DRUM

  PGAP0259559  CLUTCH DISC 1 MM

  PGAP0265402  DIGITAL ECU

  PGAP0265415  HT COIL

  PGAP0266030  LAMDA SENSOR

  PGAP0267996  CARBURETTOR FLANGE 3

  PGAP0273970  EXHAUST FLANGE CPL.

  PGAP0274020  FUEL PRESSURE REGULA

  PGAP0274030  THROTTLE BODY SENSOR

  PGAP0281241  THROTTLE BODY REVISI

  PGAP0293314  ENGINE SET GASKET

  PGAP0294762  GASKET SET

  PGAP0295379  CONNECTING ROD CPL.

  PGAP0295663  CRANKSHAFT CPL.

  PGAP0295760  TIMING SYSTEM GEAR C

  PGAP0295795  PRIMARY TRANSM.

  PGAP0295835  IGNITION UNIT 12V 42

  PGAP0296987  IGNITION UNIT CPL.

  PGAP0296988  IGNITION UNIT CPL.

  PGAP0297942  SPARK PLUG DCPR9E

  PGAP0427690  WASHER 13

  PGAP0430622  GASKET RING 16X22

  PGAP0430782  O-RING 23,3X2,4

  PGAP0440260  HEX SOCKET SCREW M10

  PGAP0441341  HEX SOCKET SC

  PGAP0552280  GASKET

  PGAP0610233  COVER

  PGAP0613100  (PGAP0613101) CYLINDER HEAD COVER

  PGAP0613419  CYLINDER WITH PISTON

  PGAP0613511  CYLINDER WITH PISTON

  PGAP0620235  GEAR SHAFT+RATCHET G

  PGAP0627120  WASHER 29,2X33,5

  PGAP0627230  SUPPORT DISC

  PGAP0627260  WASHER 30,2X50

  PGAP0627270  WASHER A17

  PGAP0627281  PRESSURE PLATE

  PGAP0627910  THRUST WASHER

  PGAP0632010  PIN M8X12

  PGAP0632060  BALL BEARING 61804

  PGAP0632161  ROLLER CAGE 16X22X10

  PGAP0634475  (PGAP0634476) OIL PUMP GEAR

  PGAP0634600  (PGAP0634601) IDLE GEAR Z=3

  PGAP0634610  WATER PUMP GEAR Z=27

  PGAP0640190  SCREW M10

  PGAP0641590  HEX SOCKET SCREW M8X

  PGAP0650315  OIL SEAL 10X25X5

  PGAP0650370  PUMP MECHANICAL SEAL

  PGAP0659800  DISCO FRIZIONE GUARN

  PGAP0660010  PLUG

  PGAP0684315  PISTON assembly 96,944 M

  PGAP0684316  PISTON assembly 96,956 M

  PGAP0827261  THRUST WASHER 12,5/2

  PGAP0827590  THRUST WASHER 10,1/1

  PGAP0840861  HEX SOCKET SCREW M6X

  PGAP0840880  HEX SOCKET SCREW M6X

  PGAP0845020  SPRING WASHER B6

  PGAP0850050  OIL SEAL 40X47X7,5

  PGAP0866708  CAPPUCCIO CANDELA

  PGAP0874487  INJECTOR KIT COMPLET

  PGAP0929650  PIN 5X10

  PGAP0929930  PIN M6X32

  PGAP0940315  SCREW M5X12

  PGAP0940741  HEX SCREW M10X35

  PGAP0942674  NUT M8

  PGAP0945754  BREAK WASHER A12

  PGAP0946015  TRANSMISSION KEY 6X9

  PGAP0950141  GASKET RING 8X13

  PGAP0950145  GASKET

  PGAP2CAA000521  OIL SEAL

  PGAP2MEA000424  FIXED PULLEY

  PGAP3CAA000399  PACKING

  PGAP3CGA000244  WASHER

  PGAP3CGA000635  STOP WASHER FOR SWIN

  PGAP3CHA000237  SPRING

  PGAP3CIA000238  COTTER

  PGAP3HVA000302  PACKING

  PGAP8101106  (PGAP8104597) GASKET RING

  PGAP8101108  SPACER *

  PGAP8101259  COIL PULL SPRING *

  PGAP8101271  LOWER DUST COVER RIN

  PGAP8101285  SILENT-BLOCK *

  PGAP8101341  CLEARANCE WASHER

  PGAP8101372  SILENT-BLOCK*

  PGAP8101573  HOSE CLAMP D16-24X8*

  PGAP8101595  HOSE CLAMP D10,1*

  PGAP8101606  SPLIT PIN

  PGAP8101743  HOSE CLIP D23,5X8*

  PGAP8101829  RH REARVIEW MIRROR

  PGAP8101861  BALL D6,35

  PGAP8101912  RAD CAP NO VENT

  PGAP8101944  2 WAY UNION

  PGAP8101985  SPECIAL CLIP

  PGAP8102060  (PG289690) CLAMP-HOSE PEGASO650

  PGAP8102080  AIR FILTER

  PGAP8102112  BREATHER PIPE UNION

  PGAP8102182  SPECCHIO RETR

  PGAP8102224  MIXER OIL FILTER

  PGAP8102273  HOSE CLIP

  PGAP8102341  MIRROR JOINT CUP

  PGAP8102349  WHITE HOSE CLIP D17,

  PGAP8102351  AIR FILTER

  PGAP8102375  CLIP M5*

  PGAP8102381  CLIP M4

  PGAP8102401  HOSE CLAMP D50-70X8*

  PGAP8102502  HELMET LOCK CABLE

  PGAP8102503  HOSE HOLDER UNION

  PGAP8102504  GASKET

  PGAP8102523  LOCK NUT M22X1,5

  PGAP8102618  OIL FILLER CAP

  PGAP8102632  RH REARVIEW MIRROR

  PGAP8102633  LH REARVIEW MIRROR

  PGAP8102698  LH REARVIEW MIRROR

  PGAP8102828  OIL FILTER CPL.

  PGAP8102835  RH REARVIEW MIRROR

  PGAP8102889  RH REARVIEW MIRROR

  PGAP8102909  MIRROR INSERTION KIT

  PGAP8102918  OIL COOLER CPL.

  PGAP8102974  LOCK HARDWARE KIT

  PGAP8104097  HOSE CLAMP

  PGAP8104154  SADDLE LOCK

  PGAP8104211  AIR FILTER

  PGAP8104345  LOCK CABLE

  PGAP8104474  WASHER 22X30

  PGAP8104509  ANTI.V WEIGHT, BLACK

  PGAP8104518  RH REARVIEW MIRROR

  PGAP8104519  LH REARVIEW MIRROR

  PGAP8104540  HOSE CLIP D31X9*

  PGAP8104574  ANTI.V WEIGHT, BLACK

  PGAP8104597  GASKET RING

  PGAP8104613  APRILIA MILLED KEY

  PGAP8104614  VALVE

  PGAP8104754  LH REARVIEW MIRROR

  PGAP8104758  RH GASKET

  PGAP8104847  AIR FILTER

  PGAP8104879  PIPE HOLDER

  PGAP8104885  FUEL FILLER CAP

  PGAP8104911  OIL FILTER

  PGAP8104941  MAIN SWITCH - STEERI

  PGAP8104965  FUEL FILTER

  PGAP8104995  SADDLE LOCK

  PGAP8104996  ANTI-RETURN VALVE

  PGAP8105139  TAPPO COPRIPE

  PGAP8106013  GEAR LEVER

  PGAP8106092  MAIN JET 120

  PGAP8106314  CARBURATORE V

  PGAP8106444  GASKET 18X12,2X1,5

  PGAP8106496  FLOAT

  PGAP8106723  IDLE EMULSION JET 62

  PGAP8106738  ELECTRICAL ''PURGE''

  PGAP8106747  GEAR LEVER

  PGAP8106784  STARTER DEVICE

  PGAP8106786  CHECK PIN CLIP PLATE

  PGAP8106787  MIX MIN.ENG.SPD ADJ.

  PGAP8106788  GAS VALVE ADJ.SCREW

  PGAP8106790  AIR INTAKE UNION

  PGAP8106793  FLOAT CHAMBER FIX.PL

  PGAP8106794  FUEL PIPE UNION CAP

  PGAP8106795  CAP FIXING SCREW

  PGAP8106806  BEARING 6205-2RS1

  PGAP8106867  SET OF LINED CLUTCH

  PGAP8106915  STEEL CLUTCH DISCS 1

  PGAP8106959  STEEL CLUTCH DISC 9

  PGAP8106960  LINED CLUTCH DISC 8

  PGAP8107064  CORONA

  PGAP8107083  CORONA Z=38 Z.B.

  PGAP8107116  NO LONGER AVAILABLE

  PGAP8107165  CROWN HOLDER

  PGAP8108440  SPOKE 110X4 MM

  PGAP8108672  NIPPLE D.3,5

  PGAP8108757  LH FRONT SPOKE

  PGAP8108758  RH FRONT SPOKE

  PGAP8108759  SPOKE 3,5

  PGAP8108784  SPOKE

  PGAP8108787  SPOKE 3,5

  PGAP8108805  SPOKE

  PGAP8108953  NIPPLES

  PGAP8110024  ROLLER BEARING

  PGAP8110063  GABBIA A RULLINI

  PGAP8110070  NEEDLE BEARING

  PGAP8110077  AXIAL BALL BEARING

  PGAP8110078  NEEDLE BEARING

  PGAP8110079  BALL BEARING

  PGAP8110107  BEARING 20X47X14

  PGAP8110109  GASKET RING 28X47X7

  PGAP8112567  RAVE CONT.SOLENOID

  PGAP8112599  RUBBER SPACER *

  PGAP8112600  RUBBER SPACER *

  PGAP8112687  TURN INDICATOR

  PGAP8112906  REGOLATORE DI TENSIO

  PGAP8112916  REAR REFLECTOR

  PGAP8113003  VITI (VEDI COD.81130

  PGAP8113004  RONDELLA (VEDI COD.8

  PGAP8113230  BLEED VALVE CAP (20

  PGAP8113309  FRONT BRAKE CALIPER

  PGAP8113322  KIT REVISIONE

  PGAP8113438  DISCO FRENO ANTER.DE

  PGAP8113548  GUARD

  PGAP8113628  REAR BRAKE DISC

  PGAP8113762  BORED SCREW

  PGAP8113805  RH FRONT BRAKE DISC

  PGAP8113806  LH FRONT BRAKE DISC

  PGAP8113808  REAR BRAKE DISC

  PGAP8113821  UNION GASKET

  PGAP8113869  PADS PAIR

  PGAP8113988  PADS PAIR

  PGAP8114100  CAVO TRASM.CONTAGIRI

  PGAP8114132  THROTTLE CABL

  PGAP8114141  CAVO GAS CHIUSURA

  PGAP8114221  CLUTCH CABLE

  PGAP8114272  THROTTLE CABLE ADJUS

  PGAP8114305  SPLITTER CABLE-ACTUA

  PGAP8114320  THROTTLE CABLE W/ SP

  PGAP8114334  ODOMETER CABLE

  PGAP8114335  SADDLE FASTEN

  PGAP8114357  ODOMETER CABLE

  PGAP8114358  CLUTCH CABLE BELLOWS

  PGAP8114364  CAVO GAS CON SDOPPIA

  PGAP8114367  CLUTCH CABLE

  PGAP8114392  GAS FASTENER

  PGAP8114478  GAS FASTENER

  PGAP8114479  GAS FASTENER

  PGAP8114484  GAS FASTENER

  PGAP8117033  ADHESIVE SPONGE

  PGAP8117041  ADHESIVE SPONGE

  PGAP8117124  ACOUSTIC INSULATION

  PGAP8117203  RH HEAT PROTECTION

  PGAP8117204  LH HEAT PROTECTION

  PGAP8117205  LH HEAT PROTECTION

  PGAP8117206  RH HEAT PROTECTION

  PGAP8117222  LH HEAT PROTECTION

  PGAP8118307  THROTTLE+HAND GRIP

  PGAP8118317  HANDGRIP PAIR, BLACK

  PGAP8118324  SEMIMANUBRIO SX (VED

  PGAP8118357  PORTALEVA FRIZIONE C

  PGAP8118432  CLUTCH LEVER

  PGAP8118579  LH HAND GRIP

  PGAP8118641  BRAKE LEVER

  PGAP8118657  (PGAP8118643) MANOPOLE-COPP

  PGAP8118729  HALF HANDLEBAR right/LH

  PGAP8119355  EXHAUST PIPE GASKET

  PGAP8119425  EXHAUST UNIT GASKET

  PGAP8119734  HOSE CLAMP

  PGAP8119751  MARMITTA

  PGAP8119872  GASKET

  PGAP8119881  SILENCER CLIP

  PGAP8120001  RUBBER SPACER

  PGAP8120030  RUBBER SPACER *

  PGAP8120190  O-RING 3075

  PGAP8120223  RUBBER SPACER *

  PGAP8120240  GASKET RING

  PGAP8120280  O-RING 4087

  PGAP8120376  NO LONGER AVAILABLE

  PGAP8120405  RUBBER SPACER *

  PGAP8120416  FASCETTA (VEDI COD.8

  PGAP8120422  BLACK HOSE 98X2*

  PGAP8120485  GASKET RING

  PGAP8120508  T BUSH

  PGAP8120531  RUBBER W/ INSERT *

  PGAP8120536  HOSE CLIP D28X8,6*

  PGAP8120568  SPACER *

  PGAP8120573  STOP RING

  PGAP8120591  ROSETTA 10 X

  PGAP8120592  WASHER 7X15X1,5*

  PGAP8120615  GASKET D3

  PGAP8120622  FRONT DUST COVER RIN

  PGAP8120663  RUBBER SPACER *

  PGAP8120712  PLUG

  PGAP8120771  RUBBER SPACER *

  PGAP8120787  EXPANSION TANK HOSE

  PGAP8120790  TEE UNION

  PGAP8120792  FLEXIBLE COUPLING RU

  PGAP8120794  LOWER CHAIN GUIDE PL

  PGAP8120831  FOOTREST RUBBER

  PGAP8120869  O-RING 4093

  PGAP8120872  WASHER

  PGAP8120912  LEVER RUBBER

  PGAP8120913  TANK RUBBER

  PGAP8120946  PUMP CONNECTION HOSE

  PGAP8120965  O-RING 2018

  PGAP8121014  COIL PULL SPRING *

  PGAP8121032  BUSH

  PGAP8121041  BUSSOLA (VEDI COD.81

  PGAP8121058  BUSSOLA (VEDI COD.81

  PGAP8121075  T BUSH*

  PGAP8121091  MOLLA (VEDI COD.8121

  PGAP8121092  SPACER *

  PGAP8121096  DISC COVER BUSH

  PGAP8121118  COIL PULL SPRING *

  PGAP8121126  COIL PULL SPRING

  PGAP8121129  T BUSH *

  PGAP8121133  COIL COMPRESS. SPRIN

  PGAP8121134  FOOTREST PIN

  PGAP8121147  SPACER *

  PGAP8121155  T BUSH *

  PGAP8121163  GEARBOX LINKAGE ROD

  PGAP8121170  EXHAUST PIPES SPRING

  PGAP8121184  SCREW M4X14

  PGAP8121200  ADJUSTMENT BUSH

  PGAP8121203  REAR INT.SW.ARM PIV.

  PGAP8121204  INSIDE CIRCLIP D37

  PGAP8121207  STEERING SECURITY PL

  PGAP8121224  FOOTREST RETURN SPRI

  PGAP8121250  BUSH

  PGAP8121296  SELF-LOCKING/THREADI

  PGAP8121302  STEERING LOCK BUSH

  PGAP8121334  CIRCLIP D.42

  PGAP8121420  FORK SPRING

  PGAP8121434  BRAKE LEVER PIN

  PGAP8121451  DOWEL

  PGAP8121454  WASHER

  PGAP8121455  SPACER BUSH

  PGAP8121505  FOOTREST PIN

  PGAP8121520  ANTI VIB.WEIGHT TRAI

  PGAP8121566  FOOTREST PIN

  PGAP8121571  PIN

  PGAP8121581  BUSH 20MM

  PGAP8121641  RING

  PGAP8121663  SCREW

  PGAP8121672  SPACER *

  PGAP8121697  BELLEVILLE SPRING

  PGAP8121716  T BUSH *

  PGAP8121773  SPACER *

  PGAP8121778  SPINA FISSAGG

  PGAP8121790  T BUSH *

  PGAP8121795  T BUSH

  PGAP8121811  T BUSH *

  PGAP8121819  WASHER 6,5X12,5*

  PGAP8121845  CONNECT.ROD PIN

  PGAP8121862  WASHER D8X16X1,5

  PGAP8121867  SPECIAL BUSH *

  PGAP8121887  REAR FOOTRESTS PLATE

  PGAP8121890  REAR STAND BUSH

  PGAP8121927  REAR BRAKE LEVER SPR

  PGAP8121928  FOOTREST RETURN SPRI

  PGAP8121939  RH FRONT FOOTREST SP

  PGAP8121942  BRAKE RETURN SPRING

  PGAP8121991  BUSH

  PGAP8121994  CENTRAL STAND FIXING

  PGAP8121999  STAND PIN

  PGAP8122528  NUT M6X0,75 CH=10

  PGAP8122606  VALVE STEM SEAL 6X12

  PGAP8122808  NEEDLE VALVE ASSY

  PGAP8122855  TAPPO

  PGAP8122947  PIGNONE Z=17

  PGAP8123202  (PGGU30528161) CUP

  PGAP8123346  O-RING

  PGAP8123355  SPACER

  PGAP8123357  RING SPRING

  PGAP8123441  HALF RING

  PGAP8123642  RING NUT

  PGAP8123643  RETURN RING NUT

  PGAP8123689  BUSH

  PGAP8123879  STEM BASE

  PGAP8124134  RH FRONT TURN INDICA

  PGAP8124135  LH FRONT TURN INDICA

  PGAP8124152  CHRONOMETER BUTTON

  PGAP8124226  MULTIFUN. DEVICE

  PGAP8124429  HEADLIGHT

  PGAP8124437  FUEL LEVEL SENSOR

  PGAP8124451  FLEXIBLE PLATE

  PGAP8124492  TAILLIGHT

  PGAP8124505  (PGAP8127093) TAILLIGHT

  PGAP8124638  THERMAL SWITCH

  PGAP8124668  TAILLIGHT

  PGAP8124768  PRESA DI CORR

  PGAP8124790  VITE M5X10

  PGAP8124865  DRIVE SHAFT POS.SENS

  PGAP8124868  TEMP. SENSOR

  PGAP8124914  RH LIGHTS SEL. W/WIR

  PGAP8124915  LH LIGHTS SEL. W/WIR

  PGAP8124936  AIR TEMP. SENSOR

  PGAP8124943  LATERAL STAND SWITCH

  PGAP8124984  LH LIGHTS SELECTOR

  PGAP8125418  WHEEL SPINDLE SCREW

  PGAP8125645  REAR WHEEL INS.SPACE

  PGAP8125687  WHEEL PIN WASHER

  PGAP8125728  FRONT right WHE.OU.SPAC

  PGAP8125730  CROWN HOLDER CPL.

  PGAP8125732  SPRING DRIVE SPACER

  PGAP8125763  REAR WHEEL SPINDLE N

  PGAP8125796  REAR WHEEL SPINDLE

  PGAP8125798  FLEXIBLE COUPLING RU

  PGAP8125842  SNAP RING D47

  PGAP8125843  INTERNAL SPACER

  PGAP8125853  ANELLO SEEGER

  PGAP8125873  BEARING 6204-2RS 20X

  PGAP8125874  INSIDE CIRCLIP D52

  PGAP8125875  OIL SEAL 30X52X7

  PGAP8125878  GASKET RING

  PGAP8125880  SPACER

  PGAP8125881  BEARING

  PGAP8125946  REAR WHEEL SPRING DR

  PGAP8125950  RH WHEEL OU.SPACER

  PGAP8125951  LH WHEEL OU.SPACER

  PGAP8126983  REAR MUDGUARD

  PGAP8127094  SELF-TAP SCREW 3X13

  PGAP8127122  TURN INDICATOR LENS

  PGAP8127145  RELAY-STARTER MOTOR

  PGAP8127284  REAR right TURN INDICAT

  PGAP8127320  CLUTCH SWITCH+HARNES

  PGAP8127432  BRAKE LIGHT SWITCH

  PGAP8127470  BUTTON

  PGAP8127471  CONTROL UNIT WIRING

  PGAP8127491  DIODE

  PGAP8127658  DIODS

  PGAP8127688  LEVEL SENSOR

  PGAP8127699  RH TRANSPARENT LENS

  PGAP8127700  LH TRANSPARENT LENS

  PGAP8127702  LH (REAR) & right (FRON

  PGAP8127703  LH LIGHTS SELECTOR

  PGAP8127748  HEADLIGHT

  PGAP8127750  TAILLIGHT

  PGAP8127795  MAIN SWITCH - STEERI

  PGAP8127803  INDICATORE DI DIREZ.

  PGAP8127847  FLASHER UNIT 12V 10+

  PGAP8127856  INTERRUTTORE LINEARE

  PGAP8127916  (PG581142) SENSORE

  PGAP8128004  WHEEL SPEED SENSOR,

  PGAP8128187  ANELLO SEEGER

  PGAP8128189  ENCODER

  PGAP8129456  DRIVER SADDLE, RED

  PGAP8130735  AIR FILTER

  PGAP8131606  OIL TANK

  PGAP8131613  PRESA ARIA SX

  PGAP8132635  REAR BRAKE LEVER

  PGAP8132720  FOOTREST PLATE

  PGAP8132812  REAR FOOTRESTS, PAIR

  PGAP8132869  SOLENOID SUPP. PLATE

  PGAP8132957  RH FOOT RESTS

  PGAP8133510  (PG854603) FRONT BRAKE LEVER

  PGAP8133547  RH FRONT BRAKE DISC

  PGAP8133548  LH FRONT BRAKE DISC

  PGAP8133592  PADS 4 PC.

  PGAP8133625  FRONT BRAKE PUMP

  PGAP8133663  FRONT BRAKE PUMP

  PGAP8133664  FRONT BRAKE LEVER

  PGAP8133668  MICROSWITCH

  PGAP8133815  PADS PAIR

  PGAP8133838  FRONT BRAKE PUMP

  PGAP8133845  REAR BRAKE CALIPER,

  PGAP8133872  REAR BRAKE PUMP UNIO

  PGAP8133885  FRONT BRAKE PIPE

  PGAP8133906  PADS PAIR

  PGAP8133907  PIN+SPLIT PIN

  PGAP8133908  SPRING PINZA

  PGAP8133911  PADS PAIR

  PGAP8133920  PADS PAIR

  PGAP8134186  PASSACAVO FRENO POST

  PGAP8134276  PIASTRINA INT.GOMMA

  PGAP8134437  PLATE

  PGAP8134451  FOOTREST PLATE

  PGAP8134541  FAIRING FIXING PLATE

  PGAP8134552  SUMP GUARD, GREY

  PGAP8134618  CABLE FIXING PLATE

  PGAP8134757  LH FRONT FOOTREST BR

  PGAP8134781  REAR BRAKE PIPE SUPP

  PGAP8134829  FOOTREST PIN

  PGAP8134896  LH TURN INDICATOR SU

  PGAP8134941  RH PLATE

  PGAP8134942  LH PLATE

  PGAP8134948  PLATE

  PGAP8134949  WIRE

  PGAP8135289  EXHAUST PIPE SUPPORT

  PGAP8135486  PEDANA PILOTA

  PGAP8135613  PEDANA DX PILOTA

  PGAP8135614  PEDANA SX PILOTA

  PGAP8135719  FRONT right ENG. PLATE

  PGAP8138153  FUEL TANK

  PGAP8138917  GLOVE HOLDER

  PGAP8139129  LOW.FRONT FAIRING LO

  PGAP8140272  APPENDICE MANUALE OF

  PGAP8140638  MANUALE OFF.C

  PGAP8144006  GASKET RING

  PGAP8144008  O-RING 115

  PGAP8144030  STAND END STOP

  PGAP8144033  THERMOSTAT-PUMP PIPE

  PGAP8144048  O-RING 134

  PGAP8144061  SILENT-BLOCK

  PGAP8144081  SIDE PANEL SUPPORT R

  PGAP8144083  RUBBER SPACER

  PGAP8144087  FRONT LATERAL RUBBER

  PGAP8144146  GASKET RING

  PGAP8144158  RUBBER SPACER

  PGAP8144159  (PG975608) FUEL TANK GAS

  PGAP8144220  RH CHAIN GUIDE PLATE

  PGAP8144221  LH CHAIN GUIDE PLATE

  PGAP8144328  RUBBER SPACER

  PGAP8144333  O-RING

  PGAP8144443  LH CHAIN GUIDE PLATE

  PGAP8144444  RH CHAIN GUIDE PLATE

  PGAP8144445  CHAIN GUIDE PLATE

  PGAP8144457  GASKET

  PGAP8144478  GASKET RING

  PGAP8144558  RUBBER SPACER

  PGAP8144563  RIVET, MALE

  PGAP8144564  RUBBER W/ INSERT *

  PGAP8144565  WASHER

  PGAP8144616  RIVET, FEMALE

  PGAP8144617  GUARNIZIONE C

  PGAP8144684  FILLER CAP GASKET

  PGAP8144686  FLEXIBLE COUPLING RU

  PGAP8144689  THROTTLE BODY HOSE

  PGAP8144734  T AIR SENSOR RUBBER

  PGAP8144758  FLEXIBLE COUPLING RU

  PGAP8144781  FUEL FILLER CAP

  PGAP8145001  SADDLE SUPPORT, SAND

  PGAP8145003  INSTRUM.HOLDER FRAME

  PGAP8145020  SWING ARM

  PGAP8146196  REAR BRAKE LEVER

  PGAP8146373  RH FRONT FOOTREST BR

  PGAP8146388  BRAKE SUPP. PLATE PI

  PGAP8146502  LH FRONT FOOTREST BR

  PGAP8146504  LH FRONT FOOTREST GU

  PGAP8146518  PISTON PIN L=36

  PGAP8146700  INSTRUM.HOLDER FRAME

  PGAP8146823  SIDE STAND, GREY

  PGAP8146830  (PGAP8145067) FRAME

  PGAP8146864  RH REAR FOOTREST

  PGAP8146865  LH REAR FOOTREST

  PGAP8146867  LH FRONT FOOTREST BR

  PGAP8146926  RH FRONT FOOTREST BR

  PGAP8146927  LH FRONT FOOTREST BR

  PGAP8146963  LH FRONT FOOTREST GU

  PGAP8147849  FAIRING DECAL SET

  PGAP8148372  FIANCATA SOTT

  PGAP8148824  SUPPORT

  PGAP8148851  SADDLE COVER, BLACK

  PGAP8149102  (PGAP8158162) HANDGUARD PAIR, M.GR

  PGAP8149120  TOP BOX HOOKING PLAT

  PGAP8149292  LOW.FAIRING, BLACK

  PGAP8149294  LH AIR DUCT

  PGAP8149425  WINDSHIELD SUPPORT

  PGAP8150011  WASHER 4,3X12X1*

  PGAP8150013  WASHER 5,5X15X1,6*

  PGAP8150015  WASHER 6,6X18X1,6*

  PGAP8150017  WASHER 8,4X16X1,6*

  PGAP8150018  WASHER 8,5X24X2*

  PGAP8150020  WASHER 10,5X21X2*

  PGAP8150026  NUT M6*

  PGAP8150044  HEX SOCKET SCREW M6X

  PGAP8150049  HEX SOCKET SCREW M10

  PGAP8150053  HEX SOCKET SCREW M6X

  PGAP8150107  HEX SOCKET SCREW M8X

  PGAP8150137  HEX SOCKET SCREW M6X

  PGAP8150157  HEX SOCKET SCREW M6X

  PGAP8150158  WASHER 4,3X9X0,8*

  PGAP8150179  WASHER 6,6X18*

  PGAP8150208  WASHER 15X28X2,5*

  PGAP8150220  HEX SOCKET SCREW M6X

  PGAP8150236  HEX SOCKET SCREW M8X

  PGAP8150248  WASHER 5,5X15*

  PGAP8150272  CURVED SPRING WASHER

  PGAP8150285  HEX SOCKET SCREW M6X

  PGAP8150292  CURVED SPRING WASHER

  PGAP8150297  CURVED SPRING WASHER

  PGAP8150324  HEX SOCKET SCREW M6X

  PGAP8150333  SERPRESS NUT M6*

  PGAP8150334  SERPRESS NUT M8

  PGAP8150342  HEX SOCKET SCREW M6X

  PGAP8150349  SHEAR RIVET M8X16*

  PGAP8150351  SHEAR RIVET M8X40

  PGAP8150362  SELF-TAPPING SCREW *

  PGAP8150376  CURVED SPRING WASHER

  PGAP8150380  WASHER 12,5X6,4*

  PGAP8150382  WASHER 15X5,5X1,2*

  PGAP8150403  HEX SOCKET SCREW M6X

  PGAP8150413  INOX SELF TAPPING SC

  PGAP8150416  HEX SOCKET SCREW M4X

  PGAP8150421  INOX SEL TAPPING SCR

  PGAP8150423  SCREW 4,2X25*

  PGAP8150429  (PG658830) ROSETTA ELAST

  PGAP8150430  LOW SELF-LOCKING NUT

  PGAP8150431  LOW SELF-LOCKING NUT

  PGAP8150432  LOW SELF-LOCKING NUT

  PGAP8150436  SELF-LOCKING NUT M10

  PGAP8150444  SELF-TAPPING SCREW

  PGAP8150450  WASHER FOR SHAFTS D5

  PGAP8150451  LOW SELF-LOCKING NUT

  PGAP8150462  CIRCLIP D9

  PGAP8150468  SCREW M6X40

  PGAP8150469  HEX SOCKET SCREW M10

  PGAP8150500  HEX SOCKET SCREW M5X

  PGAP8150503  SCREW

  PGAP8150505  HEX SOCKET SCREW M4X

  PGAP8150508  HEX SOCKET SCREW M6X

  PGAP8150510  SCREW TB M8X20

  PGAP8150521  HEX SOCKET SCREW M6X

  PGAP8150522  SCREW 4,2X16

  PGAP8150535  SAFETY WASHER - A2 -

  PGAP8150536  ROSETTA SPECIALE

  PGAP8150537  VITE TBEI M6 X 12

  PGAP8150540  VITE TCC M8 X 30

  PGAP8150543  VITE TCC M8 X 35

  PGAP8152001  LOW NUT M10X1,25*

  PGAP8152003  HEX SOCKET SCREW M6X

  PGAP8152040  HEX SOCKET SCREW M6X

  PGAP8152043  HEX SOCKET SCREW M4X

  PGAP8152058  HEX SOCKET SCREW M8X

  PGAP8152108  HEX SOCKET SCREW M6X

  PGAP8152112  HEX SOCKET SCREW M8X

  PGAP8152137  HEX SOCKET SCREW M6X

  PGAP8152138  NUT M6 SX *

  PGAP8152140  SHEAR RIVET M6X17

  PGAP8152162  VITE FISSAGGI

  PGAP8152166  SCREW M6X16*

  PGAP8152174  HEX SOCKET SCREW M5

  PGAP8152176  RONDELLA (VEDI 81521

  PGAP8152242  NUT M10

  PGAP8152244  DAX FLANGE NUT M14X1

  PGAP8152246  SCREW W/ FLANGE M6X1

  PGAP8152261  CHAIN TENSIONER SCRE

  PGAP8152268  VITE TBEI M 5 X 16

  PGAP8152269  HEX SOCKET SCREW M5X

  PGAP8152272  SCREW W/ FLANGE M5X1

  PGAP8152274  SCREW W/ FLANGE M5X2

  PGAP8152277  SCREW W/ FLANGE M6X1

  PGAP8152279  SCREW W/ FLANGE M6X2

  PGAP8152283  SCREW W/ FLANGE M6X4

  PGAP8152285  SCREW W/ FLANGE M8X1

  PGAP8152286  SCREW W/ FLANGE M8X2

  PGAP8152287  SCREW W/ FLANGE M8X2

  PGAP8152288  SCREW W/ FLANGE M8X3

  PGAP8152289  SCREW W/ FLANGE M8X3

  PGAP8152290  SCREW W/ FLANGE M8X4

  PGAP8152292  SCREW W/ FLANGE M8X5

  PGAP8152298  SCREW W/ FLANGE M5X1

  PGAP8152299  SELF-LOCKING NUT M6*

  PGAP8152300  SELF-LOCKING NUT M8*

  PGAP8152301  SELF-LOCKING NUT M10

  PGAP8152302  SCREW W/ FLANGE M5X1

  PGAP8152305  CHAIN TENS.ADJUSTER

  PGAP8152306  SELF-LOCKING NUT M5*

  PGAP8152323  WASHER 25,2X36X1

  PGAP8152329  PHILLIPS SCREW, SWP

  PGAP8152335  WHEEL SPINDLE NUT

  PGAP8152338  SCREW W/ FLANGE M5X2

  PGAP8152339  SCREW W/ FLANGE M5X9

  PGAP8152384  STEM PLUG WASHER

  PGAP8152396  HEX SCREW M10X95

  PGAP8152409  STOP RING

  PGAP8152414  SCREW W/ FLANGE M10X

  PGAP8152418  SCREW M5X25

  PGAP8152430  (PGAP8150469) SCREW M10X30

  PGAP8152442  STEM PLUG WASHER

  PGAP8152473  SCREW W/ FLANGE M10

  PGAP8152478  BUSH

  PGAP8152482  SCREW W/ FLANGE M10

  PGAP8152483  SCREW W/ FLANGE M10

  PGAP8154015  BRAKE HANGER PLATE

  PGAP8154071  FOOTREST SUPPORT - L

  PGAP8154074  PIASTRINA SUPP.SERB.

  PGAP8156165  PARAFANGO POS

  PGAP8156168  SPLASH GUARD

  PGAP8156209  FRONT MUDGUARD, BLAC

  PGAP8156236  PARAFANGO ANT.V.NERO

  PGAP8156249  PARAFANGO ANT.V.ROS.

  PGAP8156332  FRONT MUDGUARD

  PGAP8156341  HINTERES SCHUTZBLECH

  PGAP8157106  TARGHETTA DGM

  PGAP8158114  LH AIR DUCT

  PGAP8158164  FUEL FILLER CAP

  PGAP8158886  LUGGAGE RACK, GREY

  PGAP8158887  PILLION GRAB BAR

  PGAP8158912  WINDOW

  PGAP8158984  SILENCER PROTECTION

  PGAP8161030  SPRING

  PGAP8161041  REAR SW.ARM PIV.BUSH

  PGAP8161049  LOCK SPRING

  PGAP8161057  H.BARS ANTI.V WEIGHT

  PGAP8161080  INTERNAL SPACER

  PGAP8161082  SPACER BUSH

  PGAP8161140  FRONT right WHE.OU.SPAC

  PGAP8161189  DISTANZIALE C

  PGAP8163069  RING

  PGAP8163071  STOP RING

  PGAP8163073  SLEEVE

  PGAP8163093  BUSH

  PGAP8163094  CUP 58X46X3

  PGAP8163095  GASKET RING 45X58X11

  PGAP8163096  STOP RING D.63

  PGAP8163097  DUST COVER D.45

  PGAP8163098  BUSH

  PGAP8163170  UPPER PLATE FIXING B

  PGAP8163477  RH HUB CPL.

  PGAP8163500  RING NUT

  PGAP8166174  REAR FAIRING DECAL S

  PGAP8166790  DECAL ETV 1000

  PGAP8166796  FRONT FAIRING DECAL

  PGAP8166846  LH PILLAR DECAL APRI

  PGAP8166959  FRONT FAIRING GLASS

  PGAP8167320  DECAL SET

  PGAP8168317  RH BAFFLE

  PGAP8168318  LH BAFFLE

  PGAP8168916  DASHBOARD LOCKUP EXT

  PGAP8168990  HANDGUARD PAIR, RED

  PGAP8176043  CONICAL PIN X2/2''

  PGAP8176046  INTAKE OPENING

  PGAP8176132  MAIN JET 128

  PGAP8176196  RUBBERED PINION Z=15

  PGAP8178118  EXT.CORNICE

  PGAP8178248  LEFT PILLAR

  PGAP8178370  FRONT LOCKUP

  PGAP8178772  RH WATER COOLER PROT

  PGAP8178784  SPROCKET COVER

  PGAP8178787  CENTRAL WINDSHIELD

  PGAP8178807  RUBBER MAT

  PGAP8178982  RH SIDE PANEL, GREY

  PGAP8178983  LH SIDE PANEL, GREY

  PGAP8178984  RH SIDE PANEL, GREY

  PGAP8178985  LH SIDE PANEL, GREY

  PGAP8179174  RH FOOTREST SUPPORT

  PGAP8179179  FUEL TANK COVER, BLA

  PGAP8179181  (PGAP8184717) VETRO CUPOLINO TRASP

  PGAP8179183  FRONTALE CARENA

  PGAP8179186  SADDLE COVERS,RH

  PGAP8179187  (PG856920) SUPPORTO CHIUSURA CR

  PGAP8179195  RH SIDE PANEL UPPER

  PGAP8179197  RH REAR FAIRING, BLA

  PGAP8179202  SPLASH GUARD

  PGAP8179259  PROTEZIONE PEDANA PI

  PGAP8179260  PROTEZIONE PEDANA PI

  PGAP8179262  ESTRATTORE CARENA SX

  PGAP8179269  LH REAR FAIRING, GRE

  PGAP8179288  SADDLE COVERS,LH

  PGAP8179343  FLOAT CHAMBER

  PGAP8179344  LH FRONT FOOTREST GU

  PGAP8179351  RH FRAME

  PGAP8179353  ESTRATTORE ARIA DX C

  PGAP8179354  ESTRATTORE ARIA SX C

  PGAP8179374  RH WINDSHIELD, GREY

  PGAP8179375  LH WINDSHIELD, GREY

  PGAP8179378  RH SIDE PANEL, GREY

  PGAP8179379  LH SIDE PANEL, GREY

  PGAP8179382  RH SIDE FAIRING, WHI

  PGAP8179383  LH SIDE FAIRING, WHI

  PGAP8179384  RH SIDE PANEL, GREY

  PGAP8179385  LH SIDE PANEL, GREY

  PGAP8179394  FUEL TANK CPL.

  PGAP8179395  OIL TANK

  PGAP8179402  FIANCATINA SX CARBON

  PGAP8179403  FIANCATINA DX CARBON

  PGAP8179414  AIR INTAKE, GREY

  PGAP8179417  RH SIDE PANEL, BLACK

  PGAP8179418  (PGAP8184787) left SIDE PANEL

  PGAP8179420  LH REAR FAIRING, BLA

  PGAP8179421  REAR FAIRING, BLACK

  PGAP8179429  FIANCATA DX

  PGAP8179430  FIANCATA SX

  PGAP8179467  COPRISELLINO V.BIANC

  PGAP8179498  COOLER SPOILER, BLAC

  PGAP8179686  CODONE DX

  PGAP8184127  REAR COVER

  PGAP8184285  FRONT.LOWER PROTECTI

  PGAP8184324  COVERING

  PGAP8184328  CARENA LAT.IN

  PGAP8184329  CARENA LAT.IN

  PGAP8184336  L.H. BODY SIDE

  PGAP8184339  COVERING

  PGAP8184340  SADDLE COVER

  PGAP8184419  FUEL TANK

  PGAP8184432  PROTECTION

  PGAP8184433  PROTECTION

  PGAP8184569  FUEL TANK, RED

  PGAP8184590  FRONT NUMBER PLATE

  PGAP8184609  R.H. BODY SIDE

  PGAP8184790  RH BAFFLE, BLACK

  PGAP8184791  LH BAFFLE, BLACK

  PGAP8184889  RH SIDE PANEL, BLACK

  PGAP8184890  LH SIDE PANEL, BLACK

  PGAP8184918  REAR FAIRING, BLACK

  PGAP8187003  TANK DECAL SET

  PGAP8201045  PATTINO TENDICATENA

  PGAP8201231  REARVIEW MIRR

  PGAP8201280  RUBINETTO COMPLETO

  PGAP8201301  GEAR SELECTOR FORK C

  PGAP8201379  MANICOTTO CAR

  PGAP8201431  SPLIT PIN

  PGAP8201533  (PGAP8201725) left REARVIEW MIRROR

  PGAP8201755  THREADED RIVET M5

  PGAP8201976  LH REARVIEW MIRROR

  PGAP8202170  LH REARVIEW MIRROR

  PGAP8202449  CLIP

  PGAP8203550  STEERING WASHER

  PGAP8203570  SCREW

  PGAP8206233  OUTSIDE CIRCLIP D17

  PGAP8206460  CYLINDER HEAD

  PGAP8206587  OUTER GASKET HEAD D2

  PGAP8212382  DIODE

  PGAP8212702  NUMBER-PLATE LIGHT

  PGAP8213418  SCREW

  PGAP8213595  TANK COVER, ASSY

  PGAP8214110  ODOMETER CABLE

  PGAP8214124  CHOKE CABLE

  PGAP8214126  ODOMETER CABLE

  PGAP8214158  ODOMETER CABLE

  PGAP8214210  ODOMETER CABLE

  PGAP8218628  HANDGRIP PAIR, BLACK

  PGAP8220095  O-RING

  PGAP8220150  GOMMINO (VEDI COD.82

  PGAP8220186  RUBBER SPACER

  PGAP8220192  RUBBER SPACER *

  PGAP8220349  SADDLE RUBBER

  PGAP8220370  FILTER HOUSING RUBBE

  PGAP8220384  (PG1R000160) BREATHER PIPE

  PGAP8220488  RUBBER SPACER

  PGAP8220546  RELAY RUBBER

  PGAP8221007  SPACER 6,5X10X11*

  PGAP8221017  SPACER *

  PGAP8221129  BUSH

  PGAP8221206  HELMET HOLDER HOOK

  PGAP8221340  T BUSH

  PGAP8221341  T BUSH

  PGAP8221349  T BUSH

  PGAP8222656  (PG099315) FUEL FILTER

  PGAP8222674  CONICAL PIN CLIP

  PGAP8222715  (PGAP8235089) KICK-START LEVER

  PGAP8224170  RESISTENCE WITH HARN

  PGAP8224462  RELAY 12V/20A

  PGAP8224470  HEX SOCKET SCREW M6X

  PGAP8224580  LH FRONT/RH REAR TUR

  PGAP8225369  HEX SOCKET SCREW M5X

  PGAP8226626  REAR SPLASH GUARD, B

  PGAP8230563  CARBURETTOR P

  PGAP8232768  CENTRAL STAND

  PGAP8235017  (PGAP8235096) CAT. CENTRAL STAND

  PGAP8238345  WINDSHIELD

  PGAP8249595  RH SADDLE SUP COV.,

  PGAP8258964  RH SADDLE SUP COV.,

  PGAP8268735  LH REAR FAIRING

  PGAP8501477  OUTSIDE CIRCLIP D20

  PGAP851369  (PG851369) RACING AIR FILTER KI

  PGAP8520002  CYLINDER D.100

  PGAP8520006  SHIFT CAM CPL.

  PGAP8520012  FORK

  PGAP8520016  OIL PUMP Assembly

  PGAP8520018  CHAIN TENSIONER

  PGAP852005  TARGHETTA 500 I.E

  PGAP8520051  LOWER CUP

  PGAP8520052  UPPER CUP

  PGAP8520053  FORK

  PGAP8520054  FORK

  PGAP8520057  DRIVING CLUTCH DISC

  PGAP8520058  DRIVING CLUTCH DISC

  PGAP8520074  OIL PUMP GEAR Z=64

  PGAP8520080  STARTER CLUTCH Assembly

  PGAP8520081  VALVE SPRING

  PGAP8520086  CLUTCH LEVER RETURN

  PGAP8520087  BELLEVILLE SPRING D1

  PGAP8520091  BUSH D12X17X14

  PGAP8520094  ROLLER CAGE D12X16X1

  PGAP8520099  BALL BEARING D20X42X

  PGAP852011  (852011) GASKET-PUMP P

  PGAP8520112  EXHAUST PIPE GASKET

  PGAP8520113  (PG853349) GUARNIZIONE R

  PGAP8520114  GASKET RING D29,4X2,

  PGAP8520115  OIL SEAL D12X22X5

  PGAP8520116  OIL SEAL D15X25X5

  PGAP8520117  OIL SEAL D12X21X4

  PGAP8520118  WATER PUMP IMPELLER

  PGAP8520125  FIXING PIN

  PGAP8520128  NEUTRAL INDICATOR SW

  PGAP8520132  WATER PUMP SHAFT

  PGAP8520133  PISTON PIN D23X65

  PGAP8520136  EXHAUST VALVE D32

  PGAP8520140  SAS VALVE

  PGAP8520144  STOP RING

  PGAP8520150  OUTSIDE CIRCLIP D10

  PGAP8520151  TEMP. SENSOR H2O

  PGAP8520152  SPEED SENSOR

  PGAP8520153  AIR TEMP. SENSOR

  PGAP8520154  AIR PRESSURE SENSOR

  PGAP8520155  INCLINATION SENSOR

  PGAP8520162  CHAIN GUIDE

  PGAP8520163  CHAIN GUIDE

  PGAP8520188  WASHER D114X126,5X0,

  PGAP8520190  SAFETY WASHER 20,2X3

  PGAP8520199  VALVE ADJ.SPEC.SCREW

  PGAP8520211  STEEL WASHER D14X19,

  PGAP8520215  STEEL WASHER D10,2X1

  PGAP8520216  RONDELLA PIAN

  PGAP8520217  RONDELLA PIAN

  PGAP8520219  FLAT WASHER D21,9X30

  PGAP8520222  SEAL WASHER

  PGAP8520226  FLAT WASHER D30,2X50

  PGAP8520229  SEAL WASHER D10X16X1

  PGAP8520262  HOSE CLAMP D11

  PGAP8520267  CAGE D30X37X32

  PGAP8520269  GASKET RING D13,5X2,

  PGAP8520274  GASKET RING D33,2X2,

  PGAP8520275  GASKET RING D20,6X2,

  PGAP8520276  GASKET RING D41,4X3,

  PGAP8520277  GASKET RING D12,6X2,

  PGAP8520278  GASKET RING D10,8X2,

  PGAP8520279  GASKET RING D6,9X2,4

  PGAP8520281  GASKET RING D34,6X2,

  PGAP8520284  GASKET

  PGAP8520285  OIL SEAL D35X52X8

  PGAP8520287  OIL SEAL 6X15X5,7

  PGAP8520288  OIL SEAL 14X22X5

  PGAP8550367  (PG483265) INTAKE MANIFOLD

  PGAP8600130  SNAP RING

  PGAP8790150  REAR FOOTRESTS, PAIR

  PGAP8790154  LATERAL STAND

  PGAP8790186  TOP BOX SUPP.PLATE A

  PGAP8791291  PARAMANI DX IMPERNIA

  PGAP8792094  LUGGAGE RACK NEWC

  PGAP8792156  TANK PACK

  PGAP8795022  LATERAL STAND

  PGAP8795025  LATERAL STAND

  PGAP8796780  UPPER FRONT FAIRING-

  PGAP8796782  BAFFLE, PAIR carburettor

  PGAP8797164  SADDLE COVER KIT, SI

  PGAP8797225  LH MANIFOLD PIPE

  PGAP8797413  FIANCATINA SX

  PGAP8797414  FIANCATINA DX

  PGAP9100021  RING NUT

  PGAP9100056  SPOKE D.4-18''-L.196

  PGAP9100057  NIPPLE

  PGAP9100091  LH SIDE PANEL

  PGAP9100106  SPOKE D.3,5-17''

  PGAP9100120  SWING ARM

  PGAP9100174  SPACER

  PGAP9100177  GASKET RING 25X32X4

  PGAP9100179  SPACER

  PGAP9100181  NEEDLE BEARING 20X27

  PGAP9100193  LH FOOTREST

  PGAP9100195  SPRING

  PGAP9100197  PIN

  PGAP9100203  GASKET RING 22X29X4

  PGAP9100211  SPOKE D.4-18''-L.199

  PGAP9100213  NIPPLE D.4

  PGAP9100224  SPOKE D.3,5-21''-L.2

  PGAP9100230  FRONT WHEEL SPINDLE

  PGAP9100243  HEAT PROTECTION

  PGAP9100252  EXHAUST PIPE GASKET

  PGAP9100257  FRONT BRAKE PUMP NIS

  PGAP9100261  REAR WHEEL 2,15X18''

  PGAP9100262  FRONT WHEEL 1,6X21''

  PGAP9100336  CHAIN RING Z=48

  PGAP9100411  GEAR LEVER

  PGAP9100416  FUEL PUMP CPL.

  PGAP9100418  FRONT BRAKE LIGHT SW

  PGAP9100427  AIR TEMP. SENSOR

  PGAP9100429  COIL

  PGAP9100434  SELF-LOCKING NUT M6X

  PGAP9100435  CHAIN GUARD

  PGAP9100439  LOW SELF-LOCKING NUT

  PGAP9100447  ELECTRONIC CONTROL U

  PGAP9100451  OUTSIDE CIRCLIP D25

  PGAP9100456  HOSE CLIP 26X8

  PGAP9100466  REAR BRAKE DISC D.24

  PGAP9100479  REAR BRAKE CALIPER

  PGAP9100487  STARTER RELAY

  PGAP9100494  UNION

  PGAP9100504  SHOCK ABSORBER COVER

  PGAP9100523  TAILLIGHT

  PGAP9100548  SCREW COMPLETE M6X1

  PGAP9100549  O-RING 1,5X24

  PGAP9100559  (PGAP9101057) SPEICHE D4 17'' L=185

  PGAP9100560  REAR WHEEL 5,5X17''

  PGAP9100569  NIPPLE D.4

  PGAP9100587  RH AIR INTAKE

  PGAP9100704  HANDLEBAR

  PGAP9100714  HOSE CLIP 14,5X8

  PGAP9100739  CAPACITOR 10000 UF

  PGAP9100776  WASHER 10.1X23X2.5

  PGAP9100793  PISTON, KIT

  PGAP9100795  LEVER OVERHAUL KIT

  PGAP9100801  THROTTLE+HAND GRIP

  PGAP9100814  GASKET SET

  PGAP9100815  GASKET SET

  PGAP9100820  SLEEVE GASKET SET

  PGAP9100855  UPPER BUSH 45X15

  PGAP9100857  SEAL RINGS FORK KIT

  PGAP9100858  GASKETS SET D.45

  PGAP9100859  BUSHES KIT

  PGAP9100930  FUEL FILTER

  PGAP9100952  PISTON PIN L=47,5

  PGAP9100953  PISTON PIN L=59,5

  PGAP9100964  PLATE

  PGAP9100967  FUEL TANK COVER

  PGAP9100990  REAR BRAKE LEVER

  PGAP9101011  INIETTORE

  PGAP9150006  SCREW W/ FLANGE M6X1

  PGAP9150011  CHAIN GUIDE PLATE L1

  PGAP9150024  INTAKE VALVE SPRING

  PGAP9150025  EXHAUST VALVE SPRING

  PGAP9150026  UPPER CUP

  PGAP9150028  LOWER CUP

  PGAP9150040  ROD

  PGAP9150044  INDEX Assembly LEVER

  PGAP9150048  GEARSHIFT SHAFT+PAWL

  PGAP9150051  WASHER D6,3X18X1

  PGAP9150060  BUSH D6X8X5

  PGAP9150063  SELECTOR LOCK

  PGAP9150094  COMPLETE CLUTCH COVE

  PGAP9150106  VALVE HALF-CONE

  PGAP9150110  GASKET

  PGAP9150119  BUSH D8X6,4X9,8

  PGAP9150122  STOP RING

  PGAP9150138  SPRING

  PGAP9150140  CHAIN TENSIONER

  PGAP9150141  CHAIN TENSIONER GASK

  PGAP9150143  PAD 1,40

  PGAP9150145  CHECK BEARING PLATE

  PGAP9150147  CLUTCH SIDE COVER

  PGAP9150149  PLUG

  PGAP9150150  O-RING D171,13X2,62

  PGAP9150151  OIL FILTER COVER

  PGAP9150167  SPRING

  PGAP9150174  OIL UNLOAD PLUG

  PGAP9150181  TEMP. SENSOR H2O

  PGAP9150184  GEAR REFERENCE SENSO

  PGAP9150191  CLUTCH PRESSURE PLAT

  PGAP9150195  PAWL CLUTCH

  PGAP9150196  CLUTCH RELESE SHAFT

  PGAP9150208  STARTER CLUTCH Assembly

  PGAP9150216  BUSH

  PGAP9150218  SPACER 25X32X14

  PGAP9150232  CUP

  PGAP9150237  SPACER 25X32X22

  PGAP9150258  1ST WHEEL GEAR Z=30

  PGAP9150259  5TH WHEEL GEAR Z=21

  PGAP9150260  3RD WHEEL GEAR Z=23

  PGAP9150263  DRIVEN SHAFT

  PGAP9150267  SPECIAL WASHER D25,1

  PGAP9150268  GEAR 3A SU PRIM.Z=16

  PGAP9150269  GEAR 5A SU PRIM.Z=21

  PGAP9150270  PRIMARY GEAR SHAFT Z

  PGAP9150292  PLATE

  PGAP9150294  WASHER D17,1X27,8X0,

  PGAP9150296  WASHER D20,1X28,8X0,

  PGAP9150297  PLAIN WASHER D25,1X3

  PGAP9150299  SAFETY WASHER

  PGAP9150300  CHAIN GUIDE PLATE L1

  PGAP9150302  OUTSIDE CIRCLIP D25

  PGAP9150304  SPRING

  PGAP9150312  PLUG D20

  PGAP9150323  BUSHING, GREEN 35X38

  PGAP9150324  BEARING HALF-SHELL,

  PGAP9150337  STOP RING

  PGAP9150338  PISTON RINGS SET D80

  PGAP9150343  O-RING D82,22X2,62

  PGAP9150349  SEAL WASHER D12X18X1

  PGAP9150352  O-RING D88,57X2,62

  PGAP9150358  OIL OUTLET PIPE

  PGAP9150367  (PG85108R) ROLLER CAGE D28X33X1

  PGAP9150370  PIN NEEDLES CAGE

  PGAP9150373  (PG85111R) ROLLER CAGE D8X12X10

  PGAP9150374  (PG85110R) ROLLER CAGE D12X16X1

  PGAP9150380  PIN D5X8

  PGAP9150382  OIL SEAL D40X32X5

  PGAP9150384  OIL SEAL D12X19X5

  PGAP9150385  OIL SEAL D19X10X7/5.

  PGAP9150393  OIL SEAL D21X15X3

  PGAP9150397  CIRCLIP D11

  PGAP9150401  SCREW M6X18

  PGAP9150417  PAD 1,45

  PGAP9150418  PAD 1,50

  PGAP9150419  PAD 1,55

  PGAP9150420  PAD 1,60

  PGAP9150425  PAD 1,85

  PGAP9150426  PAD 1,90

  PGAP9150428  PAD 2,00

  PGAP9150429  PAD 2,05

  PGAP9150431  PAD 2,15

  PGAP9150432  PAD 2,20

  PGAP9150433  PAD 2,25

  PGAP9150434  PAD 2,30

  PGAP9150443  OIL SEAL D10X16X4

  PGAP9150446  O-RING D10,5X1

  PGAP9150455  BUSHING,YELLOW 35X38

  PGAP9150456  BUSHING HALF-SHELL,

  PGAP9150457  BUSHING HALF-SHELL,

  PGAP9150472  WASHER

  PGAP9150474  OIL SEAL D10X22X7

  PGAP9150479  O-RING D23,52X1,78

  PGAP9150492  OIL SEALS - SET

  PGAP9150505  GEAR

  PGAP9150524  CIRCLIP D25

  PGAP9150525  O-RING D16X3,5

  PGB015372  GUARNIZIONE

  PGB017756  FLYWHEEL COVER GASKE

  PGB043223  CABLE HARNESS

  PGB04346800XNG  RH LAT.FAIRING, BLAC

  PGB04347700XNG  RH REAR FAIRING, BLA

  PGB04347800XNG  LH REAR FAIRING, BLA

  PGB04349400XG6  RH LAT.FAIRING

  PGB043542  BUSH

  PGB043688  STICKER

  PGB043834  QUCK SHIFT DEVICE

  PGB0438525  BLOCCO MOTORE

  PGB043925  FUEL PUMP

  PGB044055  OIL SEAL

  PGB044240  GEAR SHAFT

  PGB044255  SPRING

  PGB044365  PLAIN WASHER

  PGB044434  NAME PLATE

  PGB044474  START/RUNNING CLUTCH

  PGB044586  POMPA FRENO P

  PGB044638  UPPER CUP

  PGB044724GI  HALF BEARING

  PGB044763  GEAR LEVER

  PGB045033  PLUG

  PGB045272  STICKER

  PGB045274  STICKER

  PGB045427  EXHAUST GASKET

  PGB045605  FANALE ANT

  PGB045614  OPENING THROTTLE CON

  PGB045615  CLOSING THROTTLE CON

  PGB063028  RH FRONT TURN INDICA

  PGB063029  LH FRONT TURN INDICA

  PGB063035  COMPLETE GEAR LEVER

  PGB063099  HEAD/CYLINDER PACKIN

  PGB063135  RIGHT HANDLEBAR SWIT

  PGB063144  FRONT SPOKE

  PGB06315000Y02  FRONT HANDLEBARS COV

  PGB06315100Y02  SADDLE COVER

  PGB063167  MUDGUARD PLATE

  PGB063214  BREATHER

  PGB063247  THROTTLE OPENING BOW

  PGB063248  THROTTLE CLOSING BOW

  PGB063269  STOP PUSH BOTTON

  PGB063295  HEADLAMP

  PGB063317  SEMIMANUBRIO

  PGB063326  RIGHT HALF HANDLEBAR

  PGB063342  BALL BEARING

  PGB063440  TONE WHEEL PROTECTIO

  PGB063461  TERMOMETRIC SWITCH

  PGB063466  PISTON RING KIT

  PGB063751  GEAR LEVER

  PGB063846  OIL PAN

  PGB063850  OIL PAN

  PGB064059  DUST COVER

  PGB064065  LEFT STEM

  PGB064100  DRIVEN PLATE assembly #2

  PGB064115  LEFT REAR-VIEW MIRRO

  PGB064242  COVER FOR TANK-CALIF

  PGB064248  FOOTREST PASSANGER

  PGB064265  SHOULDER RING

  PGCM001901  CLAMP

  PGCM001914  CLAMP

  PGCM001924  HOSE CLAMP

  PGCM083507  ELETTRONIC INJECT.DE

  PGCM157206  CALIBRATED PAD

  PGCM157503  PACKING BETWEEN CRAN

  PGCM221709  RING GEAR Z=44 AL. A

  PGCM222601  STEERING COLUMN CONT

  PGCM228201  ELETTRONIC INJECT.DE

  PGCM236002  SCREW M6X25

  PGGU01003651  GASKET

  PGGU01106090  FUEL FILTER

  PGGU01154230  GASKET

  PGGU01528930  GASKET

  PGGU01603480  PAIR OF GRIPS

  PGGU01654630  FRT BRAKE PADS, 2 PI

  PGGU01721600  TIMING SENSOR

  PGGU01762090  PANEL COVER

  PGGU03013800  WASHER

  PGGU03603060  LH GRIP

  PGGU03631250  SPOKE NIPPLE 4MM

  PGGU03660145  MASTER CYL ASSY

  PGGU03740930  TAIL LAMP EUR

  PGGU05003630  GASKET

  PGGU05121630  GASKET

  PGGU05128230  GASKET

  PGGU05560330  DOUBLE CONROD

  PGGU05562030  DOUBLE CONNECTING RO

  PGGU05654630  REAR BRAKE PADS

  PGGU05751630  REAR left TURN INDICAT

  PGGU05751730  REAR left TURN INDICAT

  PGGU06123500  GUARNIZIO COLLETT/TU

  PGGU06409800  GASKET

  PGGU06740900  TAILLIGHT

  PGGU06747900  CAVO MASSA ACCUMULAT

  PGGU06750600  INDIC DIREZ ANT DX/P

  PGGU06753700  COPPETTA INDIC DIREZ

  PGGU06977200  FLYSCREEN KIT

  PGGU10032700  WASHER

  PGGU10528900  GASKET

  PGGU12003702  DRAIN PLUG

  PGGU12022600  TRANSMISSION FILL PL

  PGGU12154200  WASHER

  PGGU13432640  PEDAL RUBBER

  PGGU14003600  OIL SUMP GASKET

  PGGU14022065  HEAD GASKET

  PGGU14023760  V/C GASKET

  PGGU14251001  PEDAL RUBBER

  PGGU14443200  FOOTPEG RUBBER

  PGGU14615901  LOCK WASHER

  PGGU17762200  RUBBER SHEATH, SPEED

  PGGU19023700  (PG887002) GASKET, COVER

  PGGU19025280  EXHAUST GASKET

  PGGU19025460  SPACER

  PGGU19037820  PLUG

  PGGU19058021  CAMSHAFT CHAIN

  PGGU19058220  CHAIN TENSIONER

  PGGU19065400  PLUG

  PGGU19146422  OIL PUMP

  PGGU19206501  VENT PLUG

  PGGU19207220  SENSOR

  PGGU19350700  GASKET

  PGGU20036020  INTAKE VALVE

  PGGU20036120  EXHAUST VALVE

  PGGU20148410  ROTOR INTERNAL

  PGGU20148610  ESTERNAL ROTOR

  PGGU23922210  FASTENER

  PGGU27004985  OIL LOAD PLUG

  PGGU27022060  HEAD GASKET

  PGGU27037521  OUTER VALVE SPRING

  PGGU27654610  BRAKE PAD SET

  PGGU28238261  RETURN SPRING

  PGGU29729461  TEMP SENSOR

  PGGU29759150  CLUTCH SWITCH

  PGGU30027931  GASKET

  PGGU30602861  BARS ANTI.V WEIGHT

  PGGU30654626  BRAKE PAD SET

  PGGU30730711  STARTER MOTOR

  PGGU30749860  MICROSWITCH

  PGGU31003766  DRAIN PLUG

  PGGU31038015  UPPER CUP

  PGGU31735360  IGNITION SWITCH

  PGGU320642104  DRIVE SHAFT

  PGGU32084410  DRIVEN CLUTCH DISC -

  PGGU32093060  (PG883942) CAVO FRIZIONE

  PGGU32441210  PLATE

  PGGU32443210  SUPPORT RUBBER PART

  PGGU32443211  SUPPORT RUBBER PART

  PGGU32530610  GASKETS SET

  PGGU32530611  ENGINE OIL SEAL KIT

  PGGU32602860  ANTI V WEIGHT CHROME

  PGGU32603010  LH HAND GRIP

  PGGU32603310  RH HAND GRIP

  PGGU32605510  CLUTCH LEVER CPL.

  PGGU32632510  RUBBER COUPLING - BR

  PGGU32727010  SENSOR

  PGGU32999010  GASKET SET - BREVA

  PGGU32999510  OIL SEALS - SET BREV

  PGGU61013800  SPRING WASHER

  PGGU61036801  VALVE GUIDE

  PGGU61038100  HALF-CONE

  PGGU90353009  CIRCLIP

  PGGU90353030  SPRING CLIP

  PGGU90403251  GASKET RING

  PGGU90403549  GASKET RING

  PGGU90405367  GASKET RING 53X68X10

  PGGU90417085  SEAL

  PGGU90706094  O-RING VITON

  PGGU90706178  O-RING

  PGGU90706281  O- RING 28, 24 X 2.6

  PGGU90706444  O-RING

  PGGU90706584  O-RING

  PGGU90718370  GASKET

  PGGU91113230  FRONT CROSSOVER GASK

  PGGU92204215  BEARING

  PGGU92249225  BEARING

  PGGU92252210  ROLLER BEARING

  PGGU95005306  WASHER M6 6.4X13X1.5

  PGGU95005310  WASHER

  PGGU95100709  WASHER

  PGGU98370609  BOLT M6X10

  PGGU98690335  SCREW M6 X 35

  PGGU98690440  BOLT

  PGMG977708  (PG977708) NO PRODUCT DESCRIPTION AVAILABLE


This site is Copyright motorcycle-europe.info 2009-2013, All Rights Reserved